
   

REVIEW 
of COMMUNITY WATER MANAGEMENT and 
WATER SYSTEM INFRASTRUCTURE 

Aklavik, NT 

A Project towards Providing Safer 
Drinking Water in the NWT 

Communities 

Reviewed by:

Public Works and Services
Municipal and Community Affairs

Health and Social ServicesSeptember, 2003 



 
 
 
 
 

 
 
 
 

 
 
 

 

 
 

 

REVIEW 
of COMMUNITY WATER MANAGEMENT and 

WATER SYSTEM INFRASTRUCTURE 

 
Aklavik, NT 

 
 

Prepared by:

Technical Support Services
Asset Management Division

Department of Public Works and Services

 
 
 

 
 

             June, 2003 



 

Project Team 
 
 
 

REVIEW 
of COMMUNITY WATER MANAGEMENT and  
WATER SYSTEM INFRASTRUCTURE 

 
Aklavik, NT 

 

Report Completion Dates 
[...]
front and a single door at the side. The interior wall was unfinished compressed board. See Section 
11.0, Photos 75-76 & 79-80. 
 
The building is on wood blockings built on an elevated gravel pad. 

 

  Asset Management 
  Technical Services 
  PW&S 

13



Review of Community Water System Management and Infrastructure – Akkavik 

5.8 Mechanical/Electrical Systems 

5.8.1. Truckfill system 

The truckfill pump is a WEG, 3 HP, 3phase, 208-230/460V @ 60hz, model 182TC-12100 in-line 
centrifugal pump. The motor for the pump is an Electric Power, 120V, model MAR 25-10 motor. 
The pump has on/off buttons mounted on a wall connected to a Struthers-Dunning relay. 

 
5.8.2. Normal/standby power  

The main power supply is three-phase 120/240V from NWTPC. The main circuit breaker is a 
Square D and is located in the water treatment plant. Back-up power is provided by a 30Kw Onan 
model DL6-15R liquid cooled standby genset. The genset also includes an Onan engine control 
panel mounted on the genset. Engine battery is Cat-maintenance free model 153-5700 c/w Onan 
automatic battery charger. A Simson Maxwell Simmax model ATS3150W/B automatic transfer 
switch transfers power to a circuit distribution panelboard ‘A’, after a time delay sequences when 
the primary power fails. See Section 11.0, Photos 26-27, 33-34, 64&70. 

 
The new storage building has no standby power. Main power supply is from NWTPC to a panel 
C c/w with a main circuit breaker for distribution. 

 
5.8.3. Heating/ventilation system 

Heating system for the water plant building includes two Weil Mclain model BL-476W boilers 
and two unit heaters c/w fans. One furnace is the duty furnace while the other one is on standby. 
The unit heaters were controlled by individual Honeywell thermostats. Fuel for the heating 
system consists of an outside 1800L tank and a small day tank inside the building. See Section 
11.0, Photos 21 - 25.  
 
The genset building heat is provided by an electric heater controlled by a Honeywell thermostat 
set at 800F. The combustion/ventilation system for the genset consists of an outside air damper, 
24V Honeywell damper controllers c/w linkages, a recirculation air damper, an exhaust air 
damper and a Honeywell temperature controller model T921A. The operation sequence of the 
dampers is controlled by the Honeywell temperature controller and the genset controller. When 
the genset starts, the outside air damper opens automatically to a minimum position to admit 
combustion air. The recirculation damper opens to allow the engine go through the warm up cycle 
and the exhaust damper closes. As the coolant temperature starts to rise, the intake air damper 
modulates when the engine reaches its normal operating temperature, the exhaust dampers opens 
and the recirculation damper closes to allow the ventilation air to be relieved from the building. 
When the building temperature increases to the preset temperature, the intake air fan energized to 
provide cooling air to the building. The intake air fan closes automatically when the intake air 
damper starts to close. See Section 11.0, Photos 65-68. 

 
Fuel for the genset system consisted of an outside 750L steel tank inside a metal container next to 
the genset building. See Section 11.0, Photo 74. 

 
Heating for the new storage building consists of a furnace with a drip burner. The fuel tank is an 
1800L cylindrical steel tank mounted on an elevated steel frame next to the building. See Section 
11.0, Photo 79 & 81. 

 

  Asset Management 
  Technical Services 
  PW&S 

14



Review of Community Water System Management and Infrastructure – Akkavik 

5.8.4. Freeze protection 

Treated water is constantly circulating between the outside tanks and the water plant with hot 
water injection to prevent water in the storage tanks from freezing. The freeze protection system 
consists of two base-mounted centrifugal pumps with one as duty pump and the other one as 
standby and a heat exchanger. See Section 11.0, Photos 14-16, 29 & 31. 

 
5.8.5. Domestic water  

Domestic water is provided by a Monarch base-mounted centrifugal pump system c/w a pressure 
tank. See Section 11.0, Photo 18. 

 
5.8.6. Waste disposal 

Waste water from the clarifier in the FTC unit and backwash waste from the Waterboy is drained 
into a small metal waste container and through a 200mm high density polyethylene pipe (HDPE) 
into the river for disposal. Waste water from the building sink is drained into a small concrete 
sump underneath the building concrete slab for storage. A small submersible pump with a level 
control pumps the waste water into the 200mm HDPE waste line for disposal. See Section 11.0, 
Photos 46 & 53-57. 

 
5.8.7. Lighting 

Interior lighting for the water treatment plant is overhead fluorescent; exterior lighting is low 
pressure sodium (LPS) and is activated by a photocell. An Emergi Lite with 2 remote heads and 
self-contained battery provides emergency lighting. See Section 11.0, Photo 38-39, 83 & 89. 
 
Lighting for the genset building consists of overhead incandescent lights and an emergency light 
system c/w 2 heads and a battery pack. See Section 11.0, Photos 69 & 72. 
 
Lighting for the new storage building consists of 3 LPS lights on three interior walls and an 
outside LPS light mounted at the mandoor c/w a motion sensor. See Section 11.0, Photos 76 & 
79. 

 
5.8.8. Alarms 

The main control panel in the water treatment plant consists of the following alarms.  
Condition Light (Normal condition) Buzzer 
Low building temperature Red Yes 
Boiler low temperature Red Yes 
Tank low temperature Red Yes 
Low flow heat exchanger Red Yes 
Generator set fails Red Yes 

 
Major alarms activate the lights on the alarm panel and the buzzer on the exterior of the water 
plant. See Section 11.0, Photos 60-61. 

 
Building low temperature alarm for the water treatment building is controlled by a Penn 
temperature controller and is set at 50C. See Section 11.0, Photo 20.  

 
The fuel systems for the water plant and the genset building have no level alarms. 

  Asset Management 
  Technical Services 
  PW&S 

15



Review of Community Water System Management and Infrastructure – Akkavik 

6. WATER SYSTEM REVIEW – INFRASTRUCTURE 

6.1 Raw Water Intake 

The intake system had been experiencing major clogging problems in the past due to 
sediment/mud accumulated inside the intake pipe especially during spring break-ups. The 
operator indicated that he had to backwash the intake daily and sometime every four hours 
during spring break-ups in order to maintain flow to the water plant. Since there was no 
provisions in the plant to backwash the intake casing effectively, the operator indicated that 
sometimes he had to use a fire truck or a diesel pump to facilitate the backwash process. That 
took a lot of his time to organize, operate and maintain the equipment. The frequent backwash 
requirements substantially reduced the filter run time, the capacity to produce treated water and 
increased O & M requirements.  

• 

• 

• 

The intake backwash system was modified in 2002 when the new outside tanks were installed 
to replace the two older storage tanks. The modified backwash system consists of 150mm PVC 
pipes connected from the two existing intake casings to the outside storage tanks. A Signet flow 
sensor is installed on the PVC pipe and transmitted flow information to a Signet flow 
meter/totalizer for display. The backwash operation is manually initiated by the operator by 
opening up a normally closed valve. The system uses the water and the available pressure head 
in the tank to backflush the intake casings by gravity. The operator indicated that since the 
modification, due to the simplicity of the operation and the available pressure and flow, the 
backwash operation is much easier, more effective and less frequent. See Section 11.0, Photos 
5, 12 & 13. 
The original heat trace cables had been replaced in 1990. 

 
6.2 Water Treatment 

6.2.1. Pretreatment 

� The FTC unit was in good physical condition.  
� The nominal design flow of the FTC unit is 189Lpm. The flocculator has a variable speed 

drive, which permits the mixer speed to be adjusted to optimize the unit process. A 50mm 
dump valve is installed at the base of the unit and is operated manually. The waste is directed 
to the outside of the building using a flexible hose. 

� The clarifier has settling tubes arranged at 600 to the horizontal plane to promote solids 
separation process. A 75mm steel pipe is provided near the top of the unit to control 
overflow. The unit has a 75mm manually operated dump valve installed at the bottom for 
sludge removal. The waste is drained into a small wastewater holding tank via a flexible hose 
for disposal through the 200mm waste pipe into the river. The original 50mm motorized 
dump valve has not been used currently because of the problem with the control panel and 
also the operator indicated that the valve is too small to remove the sludge accumulated in the 
bottom. 

 

6.2.1.1. Chemical Injection 
 

� The alum injection system was in good operating condition. The operator indicated that the 
system would be converted to liquid alum injection with a new injection pump soon.  

� The polymer injection system was shut down and disconnected. The operator indicated that 
the system is still operable.  

  Asset Management 
  Technical Services 
  PW&S 

16



Review of Community Water System Management and Infrastructure – Akkavik 

6.2.2. Neptune Waterboy packaged plant 

6.2.2.1. Flash mix 
 
� Hydraulic energy was the only form of mixing energy available to flash mix alum. Polymer 

was added at the flocculation chamber. 
 

6.2.3. Coagulation and flocculation, sedimentation and filtration 

� These three unit processes were in fair physical condition although rust has been observed in 
the three chambers.  

 
6.2.4. Backwash 

� The unit process was in fair physical condition although rust has been observed in the 
chamber.  

 
6.2.5. Disinfection 

� The unit process was in fair physical condition. Refer to Section 5.3.7 for information. 
 
6.3 Treated Water Storage  

The outside storage tanks were in very good condition, however, the foundation and the site 
conditions could not be confirmed due to ice and snow cover. No structural or capacity 
problems have been noted or reported by the operational staff. 

• 

• 

• 

• 

 
6.4 Water Treatment and Distribution Pumphouse 

The building was in fair condition considering the age of the structure; no structural problem 
has been noted or reported by the operational staff. Technical Support Section carried out a 
technical status evaluation report on the building in February of 1997 and noted only minor 
repairs were required such as repairing/replacing vapour barrier and insulation. 

 
6.4.1. Truckfill Sub-System 

Truckfill sub-systems appeared to be in fair physical condition. The operator indicated that 
the truckfill flow meter does not indicating or totalizing flow and it has been like that since it 
was installed. The review team inspected the flow sensor and meter installation, confirmed 
meter calibration and corrected the sensor alignment. The flow meter/sensor unit was restored 
and put back in service. 
Refer to section 5.5.1 for additional information. 

 
6.5 Genset Building 

� The building was in fair condition considering the age of the structure; no structural problems 
have been noted or reported by the operational staff. 

 

  Asset Management 
  Technical Services 
  PW&S 

17



Review of Community Water System Management and Infrastructure – Akkavik 

6.6 Storage Building 

� The building was under construction at the time of the review. 
 
6.7 Mechanical/Electrical Systems 

Overall, mechanical and electrical systems appeared to be in fair condition with no serious 
problems. Refer to section 5.8 for information. 

• 

• 

• 

 
6.7.1. Normal/standby power 

Refer to Section 5.8.2 for information.  
 

6.7.2. Heating/ventilation system 

� Refer to Section 5.8.3 for detailed information. 
� The boiler system in the water plant was in fair physical condition. 
� There were two unit heaters in the water plant, one heater was working as per design while 

the fan motor wiring for unit heater unit # 1 by the boilers was disconnected. 
 

6.7.3. Freeze protection 

� Refer to Section 5.8.4 for information. 
 

6.7.4. Domestic water 

� Refer to Section 5.8.5 for information. 
 

6.7.5. Waste disposal 

� Refer to Section 5.8.6 for information. 
 

6.7.6. Lighting 

� Refer to Section 5.8.7 for information  
 

6.7.7. Alarms 

Refer to Section 5.8.8 for information. 
 

  Asset Management 
  Technical Services 
  PW&S 

18



Review of Community Water System Management and Infrastructure – Akkavik 

7. WATER SUPPLY REVIEW – OPERATIONS AND MAINTENANCE 

7.1 Watershed and Raw Water Quality 

There were no major community complaints relating to water quality, though raw water quality 
parameters such as turbidity and colour varies highly with seasons and other environmental 
conditions.  

• 

• 

• 

• 

• 

The community has a valid B license from Gwich’in Land and Water Board (GL&WB) to 
remove water from the Peel River. The expiry date of the water license is July 31, 2009. 

 
7.2 Raw Water Intake 

The intake system is susceptible to loss of supply due to problems encountered as previously 
identified in Sections 5 & 6. The problem became less severe since PW&S modified the 
existing intake back flush system in 2002.  No prolong disruption of service has been 
experienced. 
The operator indicated that due to the high silt load in the river especially during spring break-
up, he has to replace the intake pumps on a regular basis. He has ordered a new intake pump to 
replace the one that he just replaced a few weeks ago. 
The operator noted that the heat trace cables are working as far as he knows.  

 
7.3 Water Treatment 

7.3.1. Pretreatment 

� The FTC unit has an auto desludge sequence built in to its control panel but has not been used 
for a long time. The operator indicated that it doesn’t work too well with the smaller 50mm 
motorized dump valve because the valve is too small and get plugged very easily. At present, 
the clarifier desludge process is carried out manually using the 75mm dump valve. 
Recommend the following actions be considered: 
� Verify the auto desludge feature in the control panel and repair if required.  
� Either changing the 50mm motorized valve to a 75mm motorized valve so that the 

desludge sequence can be controlled through the FTC panel or adding a motorized 
actuator to the 75mm manually operated dump valve and interlocking the valve to 
the FTC control panel. 

� At present, the flocculator chamber in the FTC unit drains through a 50mm valve and a flexible 
hose to the outside of the building. This created an accumulation of sludge from time to time 
outside the building. Recommend extending the drain line so that the sludge can be 
directed away from the building to the low- lying areas behind the building. 

 
7.3.2. Chemical Injection 

� At the time of the review, alum was injected into the raw water line and mixed with the water 
using hydraulic energy. This form of mixing is not as effective as either using a mechanical 
mixer or static mixer. PW&S is in the process of switching from powdered alum to liquid alum 
to improve O & M efficiency and safety for the operator. Recommend the alum injection 
system be modified to include a static mixer with alum injection point just upstream of 
the mixer. A sampling valve should also be installed upstream of the alum injection point 
to facilitate jar test for process control and optimization. 

  Asset Management 
  Technical Services 
  PW&S 

19



Review of Community Water System Management and Infrastructure – Akkavik 

� The polymer injection system was shut down and disconnected. Recommend the polymer 
feed system be reconnected and serviced to ensure it can be reactivated if required 